



# PRI Construction Materials Technologies LLC

6412 Badger Drive  
Tampa, FL 33647  
813.621.5777

<https://www.pri-group.com/>

## Laboratory Test Report

**Report for:** Jim Mitchell  
The Roof Rat Bracket Inc.  
4261 Clove St.  
Middleburg, Florida 32068

**Product Name:** The Roof Rat Bracket  
**Project No.:** 2728T0001  
**Date(s) Tested:** Jun. 18, 2024  
**Test Method(s):** Custom analysis  
**Results Summary:** See results section.

**Purpose:** The purpose of this project was to evaluate The Roof Rat Bracket and observe the effects as pressure was applied to the bracket until failure or up to 1,000lbs to Client specified testing.

**Test Methods:** Client specified testing was performed. Compressive strength was evaluated.

**Sampling:** The following materials were received by PRI.

Product	Source	Date	Sampling
The Roof Rat Bracket	Middleburg, FL	May 13, 2024	The Roof Rat Bracket

The Roof Rat Bracket Inc.  
Custom Analysis for  
The Roof Rat Bracket

### Results:

Physical Properties	Results				Requirement
Compressive Strength, (lbf) The Roof Rat Bracket; Test 73±4°F	1	2	3	Avg.	
	530	738	484	584	Report



### Discussion:

Compressive strength and displacement results were presented.

The laboratory test results presented in this report are representative of the materials supplied and installation detailed.

**Signed:**

Bill Hinkle  
Manager, Client Services

**Date:**

06/28/2024

2728T0001

The laboratory test results presented in this report are based on the material(s) supplied and tested. The results, and by extension any statements of conformity, opinions, or interpretations, apply the "simple acceptance" decision rule for measurement uncertainty accounting. This report is for the exclusive use of stated client. Only the client is authorized to permit copying or distribution of this report and then only in its entirety. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.